Manufacturers: Currency: Quick find:

KLONE RC > Klone RC Parts

RCTAIWAN Landing Skid Screws R30/50 (RCT0294)
Landing Skid Screws R30/50 (RCT0294) Spare screw set for landing skid. Used in Raptor 30/50 V1 or V2 series, Raptor 50 SE, Raptor 50 Titan, E-Raptor series E550/E620, Klone 50 Helicopter. Contains: M3 x 18 self tapping screw x 4 pcsM4 x 5 hex set screw x 4 pcs
Price: $ 1.75 (ex tax)
RCTAIWAN 3D Flybar Carrier 3mm/PV0486 (KL0064)
3D Flybar Carrier 3mm (KL0064) Fully ball raced and factory assembled. Features selection holes to change the cylic ratio. Use narrow side hole arrangement for quicker aggressive flips and rolls with higher cyclic perfomance or use the wider side hole arrangement for standard and stable flying. Fit...
Price: $ 8.10 (ex tax)
RCTAIWAN Loctite # 262 - (KL0043)
Permanent - redUse at fastening machine screws that thread into a metal member a s a prevention from coming loose due to vibrations.Caution in use as requires heat to remove and possibly damaging the screw phillips or hex heads.
Price: $ 3.20 (ex tax)
KLONE RC Plastic gear grease (KL0044)
Plastic gear grease (KL0044)Special application, viscous grease for plastic gears and plastic gear boxes.Typical applications include for plastic servo gears and tail drive shaft gears.
Price: $ 3.20 (ex tax)
KLONE RC Thrust bearing grease (KL0045)
Thrust bearing grease (KL0045)Special application, viscous grease for use in thrust bearings.
Price: $ 3.20 (ex tax)
Oneway Bearing Grease/PV0517/PV0487 (KL0046)
Oneway Grease (KL0046)Special application light grease for use on one way bearings as per recommended by bearing manufacturer.
Price: $ 3.20 (ex tax)
M3 Hex Screw Mount (KL0002)
M3 Hex Screw Mount * 10pcs
Price: $ 2.60 (ex tax)
Gyro Mount Plate-CF (KL0003-CF)
Gyro Mount Plate-CF (KL0003-CF)
Price: $ 6.20 (ex tax)
Gyro Mount Plate-GF (KL0003-GF)
Gyro Mount Plate-GF (KL0003-GF)
Price: $ 3.80 (ex tax)
Radio Tray-CF (KL0004-CF)
Radio Tray-CF (KL0004-CF)
Price: $ 8.30 (ex tax)
Radio Tray-GF (KL0004-GF)
Radio Tray-GF (KL0004-GF)
Price: $ 4.90 (ex tax)
Upper Side Frame Set-CF (KL0005-CF)
Upper Side Frame Set-CF * 2 pcs, ( Left / Right) Comes with factory installed self clinching nuts.
Price: $ 19.10 (ex tax)
Upper Side Frame Set-GF (KL0005-GF)
Upper Side Frame Set-GF * 2 pcs, ( Left / Right) Comes with factory installed self clinching nuts.
Price: $ 11.40 (ex tax)
Lower Side Frame Set-CF (KL0006-CF)
Lower Side Frame Set-CF * 2 pcs, ( Left / Right) Comes with factory installed self clinching nuts.
Price: $ 16.50 (ex tax)
Switch Plate-GF (KL0007-GF)
Switch Plate-GF (KL0007-GF)
Price: $ 1.80 (ex tax)
Switch Plate-CF (KL0007-CF)
Switch Plate-CF (KL0007-CF)
Price: $ 2.50 (ex tax)
Servo Plate-CF (KL0008-CF)
Servo Plate-CF (KL0008-CF) - 10 pcs
Price: $ 4.60 (ex tax)
RCTAIWAN Servo Plate-GF (KL0008-GF)
Servo Plate-GF (KL0008-GF) - 10 pcs
Price: $ 3.10 (ex tax)
Servo Mount Plate (KL0009)
Servo Mount Plate * 2 pcs
Price: $ 3.70 (ex tax)
Control Arm Frame Set (KL0010)
Control Arm Frame Set (KL0010)
Price: $ 27.20 (ex tax)
Control Arm Frame Set- BLUE (KL0010-BL)
Control Arm Frame Set- BLUE (KL0010-BL)
Price: $ 27.20 (ex tax)
Control Arm Frame Set- RED (KL0010-R)
Control Arm Frame Set- RED (KL0010-R)
Price: $ 27.20 (ex tax)
Elevator Control Arm Set-RED (KL0011-R)
Elevator Control Arm Set-RED (KL0011-R)
Price: $ 8.10 (ex tax)
Elevator Control Arm Set-BLUE (KL0011-BL)
Elevator Control Arm Set-BLUE (KL0011-BL)
Price: $ 8.10 (ex tax)
Elevator Control Arm Set (KL0011)
Elevator Control Arm Set (KL0011)
Price: $ 8.10 (ex tax)
Elevator A - Arm Set (KL0012)
Elevator A - Arm Set (KL0012)
Price: $ 23.90 (ex tax)
Elevator A - Arm Set-BLUE (KL0012-BL)
Elevator A - Arm Set-BLUE (KL0012-BL)
Price: $ 23.90 (ex tax)
Elevator A - Arm Set-RED (KL0012-R)
Elevator A - Arm Set-RED (KL0012-R)
Price: $ 23.90 (ex tax)
Pitch Control Arm Set-RED (KL0013-R)
Pitch Control Arm Set-RED * 2 pcs
Price: $ 19.30 (ex tax)
Pitch Control Arm Set-BLUE (KL0013-BL)
Pitch Control Arm Set-BLUE * 2 pcs
Price: $ 19.30 (ex tax)
Pitch Control Arm Set (KL0013)
Pitch Control Arm Set * 2 pcs
Price: $ 19.30 (ex tax)
Swash Plate Set-RED (KL0014-R)
Swash Plate Set-RED (KL0014-R) Features factory assembled swashplate with German made bearings. Main bearing is pretensioned to eliminate any axial freeplay. Available in Silver, Blue and Red anodised colors. A spare main mast collar is included as standard.
Price: $ 46.00 (ex tax)
Swash Plate Set-BLUE (KL0014-BL)
Swash Plate Set-BLUE (KL0014-BL) Features factory assembled swashplate with German made bearings. Main bearing is pretensioned to eliminate any axial freeplay. Available in Silver, Blue and Red anodised colors. A spare main mast collar is included as standard.
Price: $ 46.00 (ex tax)
Main Shaft Set (KL0015)
Replacement main shaft set:Contains:Lightweight main shaft, length 183 mm, OD 10 mm x 2Low profile main shaft collar x 1M3 x 3 mm set screws
Price: $ 7.10 (ex tax)
Linkage set (KL0016)
Linkage set (KL0016)Replacement set for Raptor eCCPM conversion kit.Contains:2.3 mm x 120 mm linkage x 2 pcs2.3 mm x 51 mm linkage x 2 pcs2.3 mm x 36 mm linkage x 4 pcs2.3 mm x 30 mm linkage x 2 pcs2.3 mm x 22 mm linkage x 2 pcs
Price: $ 3.20 (ex tax)
Ball Link set-Long (KL0017)
Ball Link set - Long, 20 mm * 10 pcs
Price: $ 6.10 (ex tax)
Canopy Support Mounts set (KL0018)
Canopy Support Mounts set (KL0018)Contain:Canopy mounts x 2M3 x 16 mm set screw x 2Fuel tubing x 2
Price: $ 3.70 (ex tax)
4.8mm Linkage Ball & Screw set (KL0019)
4.8mm Linkage Ball &  Screw set (KL0019)
Price: $ 2.10 (ex tax)
M2.5 x 12 Hex Screw set (KL0020)
M2.5 x 12 Hex Screw set (KL0020)
Price: $ 1.80 (ex tax)
M2.5 x 20 Hex Screw set (KL0021)
M2.5 x 20 Hex Screw set (KL0021)
Price: $ 1.80 (ex tax)
M3x6 Flat Head Countersunk screw (KL0022)
M3x6 Flat Head Countersunk screw (KL0022)
Price: $ 1.80 (ex tax)
M3 x 8 Hex Screw set (KL0023)
M3 x 8 Hex Screw set (KL0023)
Price: $ 1.80 (ex tax)
M3 x 10 Socket Button Head Screw set (KL0024)
M3 x 10 Socket Button Head Screw set (KL0024)
Price: $ 1.80 (ex tax)
M3 x 18 Hex Screw set (KL0025)
M3 x 18 Hex Screw set (KL0025)
Price: $ 1.80 (ex tax)
M2 x 7.5 mm Flat Head Machine Screw (KL0026)
M2 x 7.5 mm Flat Head Machine Screw (KL0026)
Price: $ 1.80 (ex tax)
M2 Hex Nuts (KL0027)
M2 Hex Nuts (KL0027)
Price: $ 2.50 (ex tax)
M3 x 16 Self Tapping Screw (KL0028)
M3 x 16 Self Tapping Screw (KL0028)
Price: $ 1.80 (ex tax)
Socket Button Head Screw set (KL0029)
Socket Button Head Screw set (KL0029)
Price: $ 1.80 (ex tax)
M2 x 6 Round Head Machine Screw (KL0030)
M2 x 6 Round Head Machine Screw (KL0030)
Price: $ 1.80 (ex tax)
Ball Link set-Short (KL0048)
Ball Link set-Short (KL0048)
Price: $ 3.70 (ex tax)
Main Shaft Collar (KL0041)
Main Shaft Collar (KL0041) for 10 mm Main ShaftContains:Main shaft collar x 3M3 x 3 mm set screw x 3
Price: $ 2.50 (ex tax)
Self Clinching Nuts set (KL0040)
Self Clinching Nuts set (KL0040) x 10 pcs Needs to be pressed into the application holes.
Price: $ 2.80 (ex tax)
Collar d3 x D4 x W6 (KL0032)
Collar d3 x D4 x W6 (KL0032)
Price: $ 3.60 (ex tax)
M3 x 14 Hex Screw set (KL0033)
M3 x 14 Hex Screw set (KL0033)
Price: $ 1.80 (ex tax)
Swash Plate Linkage Balls (KL0034)
Swash Plate Linkage Balls (KL0034)
Price: $ 5.90 (ex tax)
M3 x 3 Hex Set Screw (KL0035)
M3 x 3 Hex Set Screw (KL0035)
Price: $ 1.80 (ex tax)
M3 x 8 Hex Countersunk Screw (KL0036)
M3 x 8 Hex Countersunk Screw (KL0036)
Price: $ 1.80 (ex tax)
M3 x 16 Hex Set Screw (KL0037)
M3 x 16 Hex Set Screw (KL0037)
Price: $ 1.80 (ex tax)
Washer d3 x D5 x W0.5 (KL0038)
Washer d3 x D5 x W0.5 (KL0038)
Price: $ 2.20 (ex tax)
Collar d3 x D5 x W1.5 (KL0039)
Collar d3 x D5 x W1.5 (KL0039)
Price: $ 2.70 (ex tax)
In-Line Flybar Arm GF - KL0053-GF
In-Line Flybar Arm CF - KL0053-GF Instruction: Specification: Stock replacement for KLRC Series Heli & Upgrade Set for Raptor 30 size & 50 Size Heli V2 / Titan  /SE. For M3 size Flybars. This in-line flybar operating arm set replaces the original 2 piece plastic arm set-up on th...
Price: $ 15.60 (ex tax)
RCTAIWAN Tail pitch slider/PV0504/PV0017 (KL0057)
Tail pitch slider (KL0057) Includes: Tail pitch control slider Bearing x 2  Tail pitch cotrol fork x 1 Tail pitch control linkage x 2 Tail pitch control slider x 1 Tail pitch control slider bushing x 1 Linkage ball x 1 Collar (d2 x D3 x L4) x 2 Pin (2mm) x 2 E-clip x 4 Self tap...
Price: $ 6.30 (ex tax)
Thunder Tiger Tail slider bearings PV0052 - 2 pcs (KL0058)
Tail Slider Bearing set Dimensions: d6 x D10 x W3 - 2 pcs per pack Compatible with Raptor 30/50 V2, Raptor 50SE, E-Raptor Series  
Price: $ 4.20 (ex tax)
Quick Uk 3D Style Paddles 3mm (KL0059) - Black
3D Style Paddles 3mm (KL0059) - Black Lightweight 3D paddles with two fastening positions, middle hole for stable flight and forward hole for extreme agility. Weight: 18 grams
Price: $ 7.20 (ex tax)
KLONE RC 90 durometer flap damper /PV0382 Upg (KL0128)
90 durometer flap damper /PV0382 Upg (KL0128) Compatible with R30/50 V2, R50 SE/Titan class.
Price: $ 3.42 (ex tax)
KLONE RC Tail idler pulley assembly (KL0069)
Tail idler pulley assembly (KL0069) Tail Idler Pulley Assy x 1 pc Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 2.55 (ex tax)
KLONE RC One way clutch (KL0071)
One way clutch (KL0071) One Way Clutch x 1 pcCollar d14 × D20 × W3.1 x 2 pcOne way bearing FC-14K (NSK)(d14 × D20 W×16) x 1 pc Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 18.85 (ex tax)
KLONE RC One Way Clutch Shaft (KL0072)
One Way Clutch Shaft (KL0072) One Way Clutch Shaft x 1 pcSocket Screw,M3 x 20 x 1 pcLock Nut,M3 x 1 pcRetaining Ring x 2 pc Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 4.31 (ex tax)
KLONE RC Guide pulley assembly (KL0073)
Price: $ 8.15 (ex tax)
KLONE RC Tail case (KL0074)
Tail case (KL0074) Tail Housing(L) x 1 pcTail Housing(R) x 1 pcHex Head Screw,M3 x 20 x 4 pcsSocker Screw,M3 x 25 x 2 pcsLock Nut,M3 x 6 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 5.20 (ex tax)
KLONE RC Tail pulley set (KL0075)
Tail pulley set (KL0075) Tail Pulley Set x 1 pcTail Pulley Flange x 1 pcPin,D2 x L12 x 1 pcSet Screw M3 x 4 x 1 pc Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 3.10 (ex tax)
KLONE RC Tail rotor shaft (KL0076)
Tail rotor shaft (KL0076) Tail Rotor Shaft - 2 pcPin,D2 x L12 - 1 pcSet Screw M3 x 4 - 1 pc Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 4.25 (ex tax)
KLONE RC Main shaft bearings - 2/1 pcs (KL0081) / PV0093 - OEM
Main shaft bearings - 2+1 pcs (KL0081) HMV1680(d8 x D16 xW5) - 1 pcHMV6800(d10 x D19 x W5) - 2 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 7.20 (ex tax)
KLONE RC Body mount grommets (White) - 5 pcs (KL0080)
Body mount grommets (White) - 5 pcs (KL0080) Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 1.70 (ex tax)
KLONE RC Tail rotor grip (KL0083)
Tail rotor grip (KL0083) Tail Pitch( R) - 2 pcsTail Pitch( L ) - 2 pcsHex Head Screw M2.5 x 10 - 4 pcsLock Nut, M2.5 - 4 pcsHex Head Screw, M3 x 14 - 2 pcsLock Nut, M3 - 2 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series,Combine with PV0151 & PV0200 to make an...
Price: $ 5.20 (ex tax)
KLONE RC Tail Grip Ball Bearing (KL0085)
Tail Grip Ball Bearing (KL0085) HMV1050 (d5 x D10 x W4) - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 11.20 (ex tax)
KLONE RC Tail rod guide - 3 pcs (KL0087) - White
Tail rod guide - 3 pcs (KL0087) - White Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series    
Price: $ 1.90 (ex tax)
KLONE RC Spindle (KL0089)
Spindle (KL0089) Spindle - 3 pcsWasher,(d6 x D9 x L1.5) - 2 pcsWasher,(d4 x D11 x 1.7) - 2 pcsSocket Screw,M4 x 8 - 2 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 5.50 (ex tax)
KLONE RC Clutch (KL0091)
Clutch (KL0091) Clutch with one way bearing installed - 1 pc Hex Head Screw,M3 x 8 - 2 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 12.20 (ex tax)
KLONE RC Fuel tank (KL0094)
Fuel tank (KL0094) Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 8.32 (ex tax)
KLONE RC 80 durometer flap damper (KL0098)
80 Durometer Damper (RED) - 2 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 3.40 (ex tax)
KLONE RC Tail control rod (KL0099)
Tail control rod (KL0099) Ball Link - 2 pcTail Control Rod Joint - 1 pcPush Pull Rod-1 - 1 pcPush Pull Rod-2 - 1 pcSet Screw, M4 x 5 - 2 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 5.00 (ex tax)
KLONE RC Tail boom (KL0100-BK) - Black
Tail boom (KL0100-BK) - Black Tail Boom -  2 pcs  Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE
Price: $ 7.80 (ex tax)
KLONE RC Flybar rods - 2 pcs (KL0101)
Flybar rods - 2 pcs (KL0101) Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 4.50 (ex tax)
KLONE RC Rotor bolt - 2 pcs,PV0053-OEM (KL0102)
Rotor bolt - 2 pcs (KL0102) Hex Head Screw,M4 x 27 - 2 pcsM4 Nuts -  2 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 2.30 (ex tax)
KLONE RC Tail boom supports (KL0105)
Tail boom supports (KL0105) Tail Support Rod End - 4 pcsTail Support Rod Pipe - 2 pcsSelf Tapping Screw, M3 x 10 - 2 pcsSelf Tapping Screw, M2 x 8 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 7.74 (ex tax)
KLONE RC Screw Set (KL0110)
Screw Set (KL0110) Replacement screw set for CCPM frames. Hex Head Screw M2.5 x 12 - 16 pcsHex Head Screw M2.5 x 20 - 4 pcsHex Head Screw M3 x 8 - 6 pcsSocket Button Head Screw M3 x 10 - 6 pcsHex Head Screw M3 x 18 - 4 pcsHex Countersunk M3 x 6 - 4 pcs
Price: $ 4.00 (ex tax)
KLONE RC RX WRAP (KL0111)
RX WRAP (KL0111) Protect the receiver in impact. Helps reduce vibrations. Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 2.80 (ex tax)
KLONE RC Head and Throttle linkage set (KL0112)
Head and Throttle linkage set (KL0112) Ball Links  (L) - 6 pcsLinkage M2.3 x 76 - 2 pcsLinkage M2.3 x 51 - 1 pc Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 3.15 (ex tax)
KLONE RC Main frame set ( R ) (KL0113)
Main frame set ( R ) (KL0113) Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 10.35 (ex tax)
KLONE RC Main frame set (L) (KL0114)
Main frame set (L) (KL0114) Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 10.35 (ex tax)
KLONE RC Aluminium frame post set (KL0115)
Aluminium frame post set (KL0115) Long pieces x 4Short pieces x 8 Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 9.70 (ex tax)
KLONE RC Muffler pressure fitting (KL0116)
Muffler pressure fitting (KL0116) Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series2 pcs per pack
Price: $ 2.50 (ex tax)
KLONE RC Double Link (KL0117)
Double Link (KL0117) Ball Link (L) - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 2.00 (ex tax)
KLONE RC Main frame set (KL0123)
Main Frame( L ) * 1 Main Frame( R ) * 1 Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 18.50 (ex tax)
KLONE RC Screws for Main Frame (KL0124)
Screws for Main Frame (KL0124) Hex Head Screw,M3 x 20 - 4 pcsLock Nut, M3 - 4 pcsSocket Button Head Screw M3 x 10 - 18 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 2.50 (ex tax)
KLONE RC 1.5 - 3.0 Hex Wrench (KL0125)
1.5 - 3.0 Hex Wrench Set 
Price: $ 2.00 (ex tax)
KLONE RC Philips Screwdriver size " 0 " Tool (KL0126)
Philips Screwdriver size " 0 " Tool (KL0126) Fits linkage ball screw size.
Price: $ 1.50 (ex tax)
KLONE RC Landing skid set (KL0077)
Landing skid set (KL0077) Skid Pipe - 2 pcsSkid Cap -  4 pcsSkid Brace - 2 pcsSelf Tapping Screw, M3 x 18 - 4 pcsSet Screw, M4 x 5 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 13.31 (ex tax)
KLONE RC Landing skid set (KL0077-BL)
Landing skid set (KL0077-BL) Skid Pipe - 2 pcsSkid Cap -  4 pcsSkid Brace - 2 pcsSelf Tapping Screw, M3 x 18 - 4 pcsSet Screw, M4 x 5 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 13.31 (ex tax)
KLONE RC Landing skid set (KL0077-R)
Landing skid set (KL0077-R) Skid Pipe - 2 pcsSkid Cap -  4 pcsSkid Brace - 2 pcsSelf Tapping Screw, M3 x 18 - 4 pcsSet Screw, M4 x 5 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 13.31 (ex tax)
KLONE RC Landing skid set (KL0077-Y)
Landing skid set (KL0077-Y) Skid Pipe - 2 pcsSkid Cap -  4 pcsSkid Brace - 2 pcsSelf Tapping Screw, M3 x 18 - 4 pcsSet Screw, M4 x 5 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 13.31 (ex tax)
KLONE RC Tail boom (KL0100-R)-RED
Tail boom (KL0100-R)-RED Tail Boom -  2 pcs  Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE
Price: $ 7.80 (ex tax)
KLONE RC Tail boom supports (KL0105-T)
Tail boom supports (KL0105-T) Tail Support Rod End - 4 pcsTail Support Rod Pipe - 2 pcsSelf Tapping Screw, M3 x 10 - 2 pcsSelf Tapping Screw, M2 x 8 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 7.74 (ex tax)
KLONE RC Landing skid set-Titan (KL0129)
Landing skid set-Titan (KL0129) Skid Pipe - 2 pcsSkid Cap -  4 pcsSkid Brace - 2 pcsSelf Tapping Screw, M3 x 18 - 4 pcsSet Screw, M4 x 5 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 13.31 (ex tax)
KLONE RC Landing skid set-Titan (KL0129-BL)
Landing skid set-Titan (KL0129-BL) Skid Pipe - 2 pcsSkid Cap -  4 pcsSkid Brace - 2 pcsSelf Tapping Screw, M3 x 18 - 4 pcsSet Screw, M4 x 5 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 13.31 (ex tax)
KLONE RC Landing skid set-Titan (KL0129-R)
Landing skid set-Titan (KL0129-R) Skid Pipe - 2 pcsSkid Cap -  4 pcsSkid Brace - 2 pcsSelf Tapping Screw, M3 x 18 - 4 pcsSet Screw, M4 x 5 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 13.31 (ex tax)
KLONE RC Landing skid set-Titan (KL0129-Y)
Landing skid set-Titan (KL0129-Y) Skid Pipe - 2 pcsSkid Cap -  4 pcsSkid Brace - 2 pcsSelf Tapping Screw, M3 x 18 - 4 pcsSet Screw, M4 x 5 - 4 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 13.31 (ex tax)
KLONE RC Fuel Line 1M-White(KL0127)
Fuel Line 1M-White(KL0127) Inside diameter: 3/32"Outside diameter: 3/16"
Price: $ 2.00 (ex tax)
KLONE RC Aluminium frame post set(KL0130)
Aluminium frame post set(KL0130) Long pieces x 4Short pieces x 8Hex screw flanged semi round x 18 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 11.00 (ex tax)
KLONE RC Plastic frame post set(KL0131)
Plastic frame post set(KL0131) Long pieces x 4Short pieces x 8Self Tapping Screw M3 x 12 * 18 pcs
Price: $ 4.00 (ex tax)
KLONE RC Washout base set (KL0132) - Silver
Washout base set (KL0132) - Silver Lowered washout base height providing greater main rotor pitch. Fits 10 mm main shaft. Includes: Washout Base x 1 Compatible with Raptor 30/50 V2, Raptor 50SE/Titan, E-Raptor E550/E620 Series
Price: $ 10.99 (ex tax)
KLONE RC Washout base set (KL0132-R) - Red
Washout base set (KL0132-R) - Red Lowered washout base height providing greater main rotor pitch. Fits 10 mm main shaft. Includes: Washout Base x 1 Compatible with Raptor 30/50 V2, Raptor 50SE/Titan, E-Raptor E550/E620 Series
Price: $ 10.99 (ex tax)
KLONE RC Washout base set (KL0132-BL) - Blue
Washout base set (KL0132-BL) - Blue Lowered washout base height providing greater main rotor pitch. Fits 10 mm main shaft. Includes: Washout Base x 1 Compatible with Raptor 30/50 V2, Raptor 50SE/Titan, E-Raptor E550/E620 Series
Price: $ 10.99 (ex tax)
KLONE RC T-REX 600N & 700N Tail Boom Clamp(KL0133-BL)
T-REX 600N & 700N Tail Boom Clamp(KL0133-BL) Used to secure the tail boom before the main frame to prevent the tail boom from slipping in flight and causing the tail to become loose.Fits T-REX 600N - 700N series. Works with belt drive and tube drive unitsA must for 3D flying. T-RE...
Price: $ 7.90 (ex tax)
KLONE RC T-REX 600N & 700N Tail Boom Clamp(KL0133-R)
T-REX 600N & 700N Tail Boom Clamp(KL0133-R) Used to secure the tail boom before the main frame to prevent the tail boom from slipping in flight and causing the tail to become loose.Fits T-REX 600N - 700N series. Works with belt drive and tube drive unitsA must for 3D flying. T...
Price: $ 7.90 (ex tax)
KLONE RC 3D Heavy Duty Main Shaft (KL0135)
3D Heavy Duty Main Shaft (KL0135) Replacement main shaft set:Contains:Hardened & Lightweight main shaft, length 183 mm, OD 10 mm x 2 Made of High Carbon Steel, precision ground and hardened for extreme 3D or flybarless applications   Fit the KLONE 50 SE& CCPM Conversion Kit (RCT0296/RCT029...
Price: $ 9.00 (ex tax)
KLONE RC Tail rotor hub (KL0084)
Tail rotor hub (KL0084) Tail Rotor Hub - 1 pcSet Screw, M3 x 3 - 2 pcsSocket Button Head Screw, M3 * 10- 2 pcs Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series, A must for 3D flying.
Price: $ 3.50 (ex tax)
KLONE RC Thrust bearings - 2 pcs (KL0136)
HMX0612 d6 x D12 x W4.5 Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series
Price: $ 19.00 (ex tax)
KLONE RC d4 x D11 x 1.7 Washers - 4 pcs(KL0138)
d4 x D11 x 1.7 Washers - 4 pcs(KL0138)
Price: $ 2.50 (ex tax)
KLONE RC d3 x D8 x 1.4 Washers - 10 pcs(KL0139)
d3 x D8 x 1.4 Washers - 10 pcs(KL0139)
Price: $ 2.00 (ex tax)
KLONE RC Tail rod guide - 3 pcs (KL0087-BL) - Blue
Tail rod guide - 3 pcs (KL0087-BL) - Blue Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series    
Price: $ 1.90 (ex tax)
KLONE RC Tail rod guide - 3 pcs (KL0087-BK) - Black
Tail rod guide - 3 pcs (KL0087-BK) - Black Used in KLONE 50 Heli, compatible with Raptor 30/50 V2, Raptor 50 SE, Titan series    
Price: $ 1.90 (ex tax)

 

Website Development by CDyWeb.com Kingston Ontario